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1. #lERE 9T

Machine introduction

AN = Al b S gy R A HLA, A
MEI 4 REARER, W S eliEAmae . Wik, Sty
A, BF. 0. BRI KRR, BHILE
ek, ETFHIRLE L, BHE T RN R
HITERE .

R EZER TR R, . e, K
RS

This machine adopts synchronous feeding
and unigue fahric
optimize its climbing
features powerful and smooth thick—fabric
feeding, stitches, tidy and
nice—looking. Lines are drawn by
horizontal-type hook, taken up by slide
bhar meechanism and driven by synchronous
which has

feeding mechanism to
performance, and

even

belts on upper and lower shafts,
ensured high speed and low noise
performance

This
in  sewing

applied
such as

praduct is  widely
thick

cushion,

materials

automobile sofa, purse and tent

gtc.

2. EERARNRE

Main technical specification

progl s O

IEH

Application Thick fabric

Maximum sewing speed 2500s. p.m

BAgdE

Longest stitch Jmm

¥ 7 i B .

Meedle bar travel 36mm

% B H DP2 1T (Nml 25 ~Nn180) BrrENal80 (245)
Needle used BFX 17 (5m1 25~ 80) Standard SNnlB0(245)
iR R ik BE CBe B s

Ways of lubrication

0iling for oil line
lavtomatic oiling for hook)

* H kE #® b B BhiEE BE

Hook used Automatic large vertical
lubrication hook

e B o Fzhomm, RS 16mm

Height of pressure foot

Manual control: 9mm,
kneel contrel: 16mm

B, &) Hl 1 #F

Power of the motor

T0R CAEHT L4 B il )
370W (specially for
sewing machine motor)
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1 y 3.8 (RE)

! ® ! ] T Installation (See Figure 1)
= : &
-‘-‘-‘_\_""‘-u._ 3 i
2—=§ Hﬁh"""—-—-q______ii@_ L HlFE R G R, WLTCHE SRR e
- T=1= MA@ B R 4 B, HLTEHE % @ &
M&: & BIEH
- — 2. jhi 4 i) 2o
—— e~ FES AT 34 o fir B AT o0 DR 2 0 4 -
T 3. BT e M R, EREEE LG,
Haten R A 2RO, SHO.
g Tmm 8 4. F[E] e T @ MAT I EE AR B 1) o
f— | R R Rt
&/f/ﬁ Ff.:/””/ﬁ":“i':"' S, 1. Installation of the frame bedplate

4 connection hook block and the frame rubber

-_i_"":_g\\\\=¢/ cushion:

Fiz the auxiliarv connection hook hlockd

T
¥ O and the frame rubber cushion on the
A -..,-"I - - .,
b S hedplate with nails@).
2. Fix the oil tray@ on the hedplate with
. eight screw nails according to the position
| 9 B 16 o | he £
| | i—1| | indicated on the figure.
7 — -3 St 3. Install the kneel-controlled joint(E),
g kneel-controlled lifting installation crank

ig _%ﬁl‘—im"ﬁ @ and curved bar(l) according to the
— . — direction of the kneel-controlled lifting

{ : bar shaft@.

,'I!' ' T 4. Adjust the direction of cushion blocks
-”"'rlll'l with fixed screws & and @ and @ .
/N
| Jﬁpf
IL\/_'/_X
RIS et - s T
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4. EHBBRHRE (LWE2) 2

Installation of waste oil container (See Figure 2)

L iOdEmeD, MEE, BEEEHImE L, [
G, B @R EE R @ b, HFRgER
@A 5E -

2. W e, DT aHnEeO k.

1. Install the oil discharge stopper(l),

oil seal@ and the washer@ on the oil

tray. Cover the cushion block® and the
washer@® on the fixed screw@. Then fix
them with nut@,

2, Turn the waste oil pot@ to the oil

discharge stopper(l) after fixing.

5. EHKAMIAE (LESI)

Adjusting the belt tension (See Figure 3) 3
R Ak . R D ARTR . H9. BNET 3o
Tt e AR ), SR AR ot i 1 Smm, _{_1 15mm
TR AT LRI, MR LA A \ I W ” 88N
Hiltr. o a}&tff\{‘/ '\“:‘\ i
Move the height of the motor when Driver \ \";\
adjusting the belt tension. Press the e TR %’E%'ﬁ%‘“
middle part of the belt with force of o

9.8BN. The relaxation shall he 15mm at the \4\;/.'}
moment.

Kote: Before adjusting, please cut off the
power and ensure that the motor has stopped.

6. RHEENRE (LE4)

Installation of belt cover (See Figure 4)

1. TR SR D B s e L L

L HEEREDEM LN () DRk k.
JABHEGER () @SR () DAREARLE.
4 HEEReEE, . CEELNEHFSE (23 .

ERE: WHEWRE, Wl EHREMsEaiH L

3.
1. Screw the belt cover supporti@ to the holt hole
on the head.
2, Install the belt cover (right) (U on the head
with fixed screws & and @),
3. Mount the belt cover (left) @& on the claw AR of
belt cover (right) (1.
4. Fix the belt cover (left) & with fixed
screws @, ®) and (@
Note: Please confirm that the bhelt cover
doesn’ t contact with the bhelt and the
flywheel after installing the belt cover.
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d 7.0mm (WES)

Qiling (See Figure 5)

. [HED

CF R HTIRST

- ) kA el 3] T IR,

- D7 8 3k 48 7 B A0 G bk 8 it rh

- Sk ] T AR

ATERRE] .

ONE. Qiling of surface

1. Screw off the panel balts.

2.0pen the panel () to the direction

of ATTOW.

3. Properly oil the part indicated by

the arrow in every day.

4. Close the panel.

3. Tighten the bolts.

—. L5 i

L. BEFHE T A o 8 350607 D B s s

2. WU e A S A B (AT A AT B e, i R ok
fEa B A N, SRR TR, (%
T B RN e £ hnad A i .

TWO. Machine oiling

1. Add & proper amount of oil to the

parts indicated hy the arrow in every

dav.

2. Before the first operation or when

the machine has not been in use for

a long time, add o0il to the parts

indicated by the arvow, and dismantle

head cover @ to add a proper amount

of ail to each felt and oil line.

= B o

L I e

L b S s L e RE R b I Pk FL B L

2. i SR A e R E L, BREH
FeFIEE .

3ot nh s R n A STl InFIHICHE A 5= .

4 NS LOWET . ST na.

5. Ik e, IEFEEEETHL, W R ) LG Bl i

CHAEGEE EFah. (BETELIS00rpmil F)
THREE. 0i1 slot oiling
1. Insert the bulge at the bottom of
the oil slot@ into the waste oil hole
which is used for receiving oil.
2. Connect the oil piped with the
filter® of the oil slot. Then fix it
with clamp.
J.Add  sewing machine oil inte the oil
slot till the HICH position.
4.0i1 if the level is under LOW.
a.Run the sewing machine after oiling.
You can see the oil moving up and down
in il window C in normal condition.
{with the revolution more than 1500rpm)
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8. mMEmiEH (LES) 6

Cleaning the oil slot (See Figure B)

1. 3R e D dh R D T

2, T AEEEN, FASE (B @ IEFERGE,
AR O @R,

L. FET MR ERe®, FREERERaELE
A8 R (T

4. T W g A0 Mgt RS O b R g eT kL
FEEE R BB AR R . e e, LRSI
W GER: DU, sl A ED

5. ek i S E D A (T A R 2R A T B e R 2 B[]
EFESE (B @

6 4T (P @, MEERGE, S L) @amE
Bt e, R TS R ol T o £ (10 8] s 3 ey 48 |-

U BV TR g e TR P N e B T e

L. Dismantle the o0il tube on the oil slot.

2. Remove the butterfly nut(D and take down

the cover (upper) @, filter® and cover

{lower) @ to clean

3, Take down the fixed screw® of the Tilter

box and clean the filtering core® and

magnet{@ inside it.

1. When changing the engine oil inside the

oil slot, dismantle the stop bolt® and then

the waste oil can be discharged into the
waste oil container. Tighten the stop bolt®
after discharging. {(Note: Discharge the
engine o0il before taking out the oil slot.)

5. Put the filtering core® and magnet(® into

the filter box and fix them with fixed screw

& on the cover (upper)@.

6. Put with the order of cover {(lower)( ),

Filter3 and cover (upper}@ and them fix

them on the oil slot with butterfly screwd).

7. Insert the oil tube into the oil slot and

fix with clamp.

B, M EEH AT, WSEERLEREEGD, A
W2 RAT IY, TE EEE L, WS
a7

O, JE AL B e AR AR BT EY 5 Bbeb, Lo B T athad i

B R D A iE .

8. Loosen the nut(l when adjusting the oil

quantity of the hook with adjusting screw®.

When loosening the nut clockwise, the oil

quantity decreases; otherwise, it increases.
9. Put the paper near the periphery of the
hook for about five seconds. It is proper
for the oil gquantity if there is oil stain

on the paper as shown in the figure,
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1
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\
i
&
:2>:—:1:___._

<

v KamE

Flonged slot towards the left

S. #lstRIR% (JLET)

Installation of needle (See Figure 7)

1 st Eahhe, EFH EFREAS A,

2, e tLE (ST @, ALY A i i 200

3. JOHLEHIE 20 B

4 47BN [E TR @

1.Run the driving wheel and lift the needle
bar to the highest position.

2. Loosen the needle fixed bolt® to make the
long slot of the needle(l) face the left.

3. Insert the needle into the innermost part.

4, Tighten the needle fixed bolt@.

10. REMFETTE (ILE8)

Threading of the bottormn thread (See Figure 8)

1. R e i (D, R

2. PN, IEuuihdE A MEHE, MRS EURER

3. ARk B ER D, BMNEREER TS
Wk, B FtER g e,

4 PrEEE 2 fe, RN R A Mg ED.

1. Cock the washer() of the hook and draw

the core out.

2. During installation, correctly insert

the hook shaft and lav down the washer.

3. Inlay the thread inta the threading slot

8 of the hook. Get past from the

underside of the bulge@ and get into the

thread tension spring.

4. The hook core shall turn along the arrow

after pulling the bottom thread.

N.GESERNRR (LE9)

Installation of thread winder guide (See Figure 9)

1. H [ e i ] @i de ek F ek A (U 42 BTG b

2, L FEHEHBINLR L.

1. Install the thread winder guide(l} on the
cover with fixed screw(@).

2. Insert the hottom thread guide bar{3 into
the stand.

b g, —

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



12 % ke (JME10)

Winding the bottom thread (See Figure 10)

1 #O~@M NPT, SRISTERE Loesk.

BB AR T A

A TR e HRET B, R R R A AL 2R A BB 0%
EHRE.

4, Seek il , WiEBahSE A5 CHEITINE, @
A E SR E] D S5,

5. 4R L RIG, REEM A, BHaFLL.

1, Thread according to the order of (—@)

and then wind the coil on the hook core

2. Press down the winding bar A

3. Loosen the fixed screw B and adjust the

regulating panel to make the thread wind to

the position of about H0%.

4. If the winding thread deviates from the

COUTse, move the thread winder gueide C

forward and backward to adjust and then fix

with fixed screw D,

[hr

B.After the winding 1s over, the winding

rod separates and stops automatically.

13. 57 (IWE)

Threading (See Figure 11)

F B i P 57 B )
Thread according to the order indicated on
the figure.

14, 223754 BRI (R EN2)

Adjusting the length of stitches (See Figure 12)

PERWHRORAE () a8, iYL
A HE T TR R

] 3T ESER T 280 nl T s, BoriksE
IE W EE4].

Turn the feed adjusting tray@ to the
left f{or right) and make the adjusting
mark aim at the required number.

Press the backstitch spanner2)
downward to start and release the spanner
to resume the normal stitch
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15. &5k N RYIE T (ME13)

Adjusting the thread tension (Figure 13)

1. ek i idy
NGBS 75 ) S sh ek Tk IR AT,  RERAR R,
W A sk 225

2. WLER R J iRy
WG A S sh AT S ARET D), ekl AR
W E A sk )T

1. Adjusting the tension of feeding thread

Turn the thread tension nut(l! clockwise,
than the tension of feeding thread
increases; otherwize, the tension decreases
2. Adjusting the tension of bottom thread

Turn the thread tension screwd clockwise,
than the tension of bottom thread increases;
otherwise, the tension decreases.

14 16. Bk SR (WE4)

Adjusting the take—up spring (See Figure 14)

1. o Bk 3 15 5l a

a I EABEEEL2, AEBEE8RE, i
Tiphek s,

b, [ el ah sk M BT, mAR

~ =) = B/
Hiiigyégﬁﬁ 2. R AR

INISH PR, R RO I 5 R,
Q@ y WA, WIBTE T AR, BEEH.
N _##giégf? - 1. When changing the movement amount of
\"""@[“jfﬁ the take-up spring
1 rj':"-—-":'t ] a. Loosen  the [ixed screw® of the stopper
Small Big and move the stopper@ to the left or
right in order to adjust the take-up
spring(L.

b. The movement amount of the take-up spring
increases 1f moving the stopper to the
right; otherwise it decreases,

2. When changing the strength of the take-up

spring
Loosen the nut@. Then turn the spring
shaft/E anticlockwise, the strength

increases: otherwise, it decreases.
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17, ERIRFH (WENS) 15

Lifting the pressure foot (See Figure 15)

LALF B AR I, R R T MR T AR\ -
FHCD e 7 3k 7 e . PR b FOmm k. — .__““gf‘_-‘- S
2. FREEMIRT, A FHEART, BUEE RAfE . < U=/ /
I.When stopping the pressure foot in the b n% {_} 4
rise position, uplift the pressure Tool -——-_u.___“f:ﬁ'ﬁ
lifting bar(l) of presser spanner to the s ;-f;*__" —
arrow position. Stop after the pressure foot Eft»—}?ﬁﬁz,__
rises 9mm. Ry ol

2.Put down the presser spanner when lowering
the pressure foot. It will be back to the
original position.

18. ERM)EANMEY (LE16) ek ST 16

Adjusting the pressure of the pressure foot (See Figure 16) g z;,;:j:‘ ]
e / ) e
[ A 3 2 s B YT MR T (D A7, ) A Bl e e ——ﬁﬁm:f A\ |
HER. WG EHTEEE. P =1
Move the pressure foot adjusting screw(® ﬁiiif_h_'“‘uu“ij\jﬁfi !
to  the right, than the pressure increases; | 3 "] | b |
otherwise, it decreases, Tighten the fixed

nut®@) after adjusting. |

19. HERRETEERYEE (JLENT) 17

Adjusting the hook needle bed (See Figure 17)

BT R G, R E L bR E N,
BetbF e TRIHLE DM, 1 HLEF0. 1~0. 2omffR I
A WRAIER, R e I

L. BEH R M TE P (s dl iy, MR 22 T A B B E R *’ !

44, Pl
2, GERREN e T AR e, FEMR 22 T4E B B E e R : [

A 'Y

Please confirm the position of the needle iy’h ﬂ__,f’

bed after changing the hook. When it is in A
standard position, the hook needle bed@ T
is about 0. 1~0.2mm away from the side of the
needle, If it is incorrect, please curve the 0. 1-0. 2mm

hook needle bed for adjusting.

. When curving the hook needle bed inwards,
insert the screwdriver into the outside of the
hook needle bed.

2.When curving the hook needle bed outwards,
insert the screwdriver inteo the inside of the
hook needle bed.
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0. ZEEENSEA (LE18)

Resetting of the safety device (See Figure 18)

S, o bER L iy, e
Halidds). ENFE TRt A . 2%
BEMNZia, nafbRAaE R, JfTEir.

1 HENLL B AsEdl, Fh ¥ Eahie,
20T E| “wgme” P E S, Bk
FE. s TR s, # RO RS B Ar.

During the sewing, the safety device
starts if exerting over—force on the hook. The
hook of driving wheel fails to work at the
moment. Please eliminate the failures prior to
resetting after the safety device starts,
l.Press the button(l) on the head and reverse
the driving wheel with force.

2. Resetting is finished after yvou hear the
sound of crack:

Note: Run the driving wheel with hands to
confirm whether the buttonl) is reset.

19

21, Gl K BRIV T (JLENS)

Adjusting the length of stitches (See Figure 19)

1. [ IE# 7 mdah L ahie, o et S m 2 08E
FlEfEME.

KT @, PR BT @
8.

3.irrh RrsEEEEE, B e S aaE
FEHY AR A2 (8] () (B] B iR 32 50, 1~0. 3mm.

1. Turn the driving wheel to the normal

direction and transfer the middle hook

guidell) to the final position.

2.Turn @ to the arrow and make the middle

B0

hook stopper@ to the slot of the needle
@.

3. Loosen the fixed screw® of the middle
guide. Adjust the clearance between the

middle hook guide and the bulge A of the
hook cover to 0.1~0. 3mm.

— ]ﬂ.‘| .
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22 $t5EHRIER (ME20) 20

Relations between the neadle and the hook [See Figura 20)

1. 626 T e i 0.

2. ¥ohEahse, MEHTHRF = EJR2. 3mm )5, 78R
AT L@, HEHH@MAIL BRI E
PR S5 ek 1. Som#R S T

1. BzhEohs, EHHME FAEA2 Som,. 5
@M@ LRt E . BE
Boame i O PIEER2Q, H2TEE
W42 ()2 PRI VAN — e, R HEREH SN
FIVEY, BIGITERE.

4, FEEM SRRV 2P ot & B brE, i
Etsli G R CeeeE, S4B ahiemHs, 40
TE A& S AU EF Y (] BB B 0. 05—0, 1mm. 5
FrE e e,

5. ¥R oRRER S GEE () MBEEmREE, A
SR e NEE (A, HUEER REHLE @I
-5, MEIFEEEEES, {24 E g
#EPHE e s TR, BREE.

1. Turn the adjusting knob of needle
distance to 0.

2, Turn the driving wheel, After the lowest
point of the needle bar rises to 2. 3mm,
loosen the needle bar joint screw(l).
Adjust the distance from the upper part of
the needle hole of needle@ to the hook
top@) to 1.5mm and then tighten.

3. Turn the driving wheel. Rise the needle
bar to 2.3mm from the lowest point. Adjust
the centers of the hook top@ and the
needle@ to make them basically the same,
Then tighten the fixed screws@ of two
screw gears (smaller ones). Aim the first
screw with V—shape front of the two fixed
screwsd at the V-shape slot of the hook
ghaft. Then tighten and fix.

4. At the position where the centers of
both the hook top@ and the needle®@ are
basically the same, loosen the fixed screw
B of hook shaft pillow and then move it

to the left or right in order to adjust
the clearance between the hook top and the
needle to 0.05~—0.Imm. Then tighten the
fixed screw.

5. Loosen the fixed screw® of two screw
gears (bigger ones). Move the screw gear
(bigger one} to the left or right to make
the centers of the hook top@ and the
needle@ basically the same. Tighten the
fixed screw®. Aim the first screw of two
fizxed screws® at the flat part of the
lower shaft and then tighten.
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23.4171% (RE21)

Adjusting the cutter (See Figure 21)

22

This screw is
installed on the
Pﬂil‘llt A gpindle flat location
o HEA / SR
Foint B #:E --\\\ Blane o ,.-"'r E R
Point C#JEC— —— =
Point DD \ﬁ; T

Point E#iA4E_— e~

5 T R

FriplalE ) e e D, A F N AW
1 [ v ) i s 0 A i 1. 540, 2mm, G e K
), T EhEHe s & BT, RS esse D
o FEEMR S, R MR A E e 714 @R .
e AR A kinhi k-

Frifvaah A e, a3 b, #ah5s
JVREEES) DI Ay, BGEEED T 5 R E E ) aram i
B o6 ~Tmmbt . VIR AtadEE .

Adjusting the position of fized cutter:

Loosen the fixed screwl) of fixed
cutter holder with the right and left
sides of the fixed cutter front end
respectively 1.5+0. 2mm and 240, Zmm away
from the needle bed front end. The front
and back of the cutter holder are up
against the stairs of the shaft pillow and
tighten the fixed screwl). Please use the
face B of fixed cutter scalel@ attached to
determine the distance.

Adjust the pressure of cutter:

Lonsen [ he fixed serew2 of the
moveahle cutter. Turn the upper wheel and
shift the moveahle cutter to adjust its

pressure. If the distance from the [ront
end of moveahle cutter to the front end of
fixed cutter is &~ Tmm; the cutter

pressure is standard,

24 ERZERTEE (NE2)

Hand wheel points picture (See Figure 22)

micEm g AREmAREN RIS (A~E)
Ll ik pel At

A1l mentioned hand wheel points (A-E)
are subjected to the picture on the left.

—
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25 HLEEME I BRA (JLE23) 23
Suspension position confirmation
for the machine (See Figure 23) el Hand wheel Point
Cover Point — Fhtwls
e =y Flesien — | R
R R, D TFRES GRS B, #T \ [ m
ek T R R - [
When the points on the hand wheel are same as Al I."'-.," =l
those on the cover, please adijust the every "x\l |
suspension position as follow, ,& [ i"
FHeH Y L2 & iy
Hand wheel point Position of the machime [
35 #4 B—C 2 [ et i R IE N
Point B=C Fosition of upper stop needle | f
- e \
#|HE Figs 6 E =
Point E Fosition of lower stop needle
, USRIl | adis)
AN Thread cutting CAM
Point A adjustment
gt WAL
Zl S A e e
P A Reverse the position
g, of lifting needle

26. BT BT (WE24) 24

Adjustment of thread cutting CAM
position (See Figure 24)

1. {558 2] S AR 7E 2 0 A R o7

2. & F AT nm B EEF (TOmn ) .

3B EEFEEEMN Y, Ry e Y
e (N BT .

4. B E LT By LR e R 2, I B HEF.

fl.1
Hole 1

Gauge stick F

. Make sure the point A on the hand wheel [ BHF
is also on the corresponding position of
the cover,
2. Prepare one gauge stick F with 3mm
diameter and 70mm length.
3. Please put the gauge stick F into the
hole 1 of the parts, and be directed at the
thread cutting CAM setting points.
4. Please fix the thread cutting CAM screw,
then put out the measurement stick F.
27 SR HEEF—YT 3 List of sewing speed
: TEHEFE £ WhemmlL B il fmmbd b 9mmbl F
Up=and=-down alternation amount Stitch: less than Gmm Stitch: Bmm—~S9mm
~ dmm L), T o i
Less lhaﬁ I:xlll:nrn 2, 500rpm 2, D0trpm
3~dmmil F ;
3mm— dmm 2, D00rpm 2, 000rpm
4~-6. Hrml,
rIrnrrl-h"f:i. #nnh L, 600rpm 1, 600rpm

ML AN ] 28 1 i s dee il AN L e -
Set the maximum revolution according to different
conditions. Please don’ t exceed the set value.
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28 4% HIRAY o) B R A T2 /5% Sewing problems and troubleshooting

e

Problems

[ R

Causecs

il B

Troubhleshooting

1. B4k Broken stitching

(A Fek5ERI2~3mm)
(feeding thread residue
of 2~3mm on the bhack of
the fabric)

(TeEil. #hake. BrHess. FHsed
el T e = I T |

[P o

LA g R L AR -

L0 T T R

E Febgk it EE.

ke e, RN

Tt b5 etk A e dol e sl el 1

[

o

LScars ah the
needle top, hook
fixed slot on the hook

thread,
top and the
inner
circle of the needle bed.
{E)S5trang upper tension.

@The needle touches the
hook top.

(@The oil is insufficient in
the hook.

(EWeak feeding thread
tension,

BIPowerful take—up spring
and small transfer amount.
Mver fast or over slow
svnchronizat ion of the

neadle and the hook.

0 PR el SR AT o i e e A

FEE 48 7T B e (1 I o I 7
Oy EEETk .
O (22, TR .
DM (&MY nah) .
e [ W = s
O g PEER R, AR AL .
OrEE (22, P iEm M R) .
OPolish the scars on the hook
top with fine sand paper.

File the inner circle fixing
zlot of the hook of the needle
bed.
COReduce the
tension.
ZRefer to the content in 19,
Relations between the Needle and
the Hook.

2 Adjust the oil guantity
(Refer to the content
0iling. )

DO Increase the
tension,
OiWeaken the take—up spring and
increase the movement amount.

D Refer to the content in 19.
Relationz between the Needle and
the Hook.

feeding thread

in 7.

feeding thread

2, Bkéd Skipped stitching

DA £ e R A i el .

EEME L.

CEE AL i 0 4 s g () A T
AHLEHE A

Dihver fast or slow
svnchronization of the needle and
the hook,

OVer

@ Weak pressure for the pressure
foot.

Flncorrect cleéarance hetween the
upper part of the needle hole

and the hook top.
@Wrong needle tvpe.

D22 SRR .
O R e TR Y

O (22, SRR .
O 8 3 3 o 55 A LE .

ORefer
Relations
and the Hook.

O Tighten the adjusting screw
of the pressure foot.

D Refer to the content in 1%
Relations betwean the Needle
and the Hook.

O Change to a
bigger needle.

to the content in 19.

between the Needle

little hit

3. B AN poor stringing

R R R gk e PR TR
= 3

A D
AR ER R AL Es .

(B R L g

B fh .

Mot threading under the
tension spring of the hook cover.
ZiPoor processing of the thread.
EThe hook core doesn” t slide.
@Weak bhottom thread tension,
ErStrong bottom thread winding.
EDamaged needle top,

thread

D (10, REERIFEE H L) -

O P& e S0 AT W P e TD 3

O T gl T R R

O i e e ke 7

Ok 85 I s B AR AR ) -

O ERHLE .

O Refer to  the content in 4.
the Bottom Thread,
D Polish with fine sand paper  or
file.

Threading of

O Change the hook core or hook.
D'lnecrease the bottom thread
LensLon.

O Decrease the hottom thread

winding tension.

CiChange the needle.

S 14 —
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1_Iﬁlﬁﬁﬂ‘l¢ Frame & miscellaneous cover components
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1 *ﬂﬁ%ﬂﬁ- Frame & miscellaneous cover components

I I RERME DESCRIPTION BB R BE
1 400167498 FACE PLATE ASM. il 1
a2 SS41112155P  SCREW 11/64-40 L=12 BEEI 1176440 L=12 2
3 40019114 LUBRICATION SUPPLEMENT E 1
4 21331301 TOP COVER B T 1
5 S541108155F  SCREW 11/64-40 L=H ERAT L1 /64-40 | =8 &
B 21355904 ARM THREAD GUIDE IR 1
7 SSTRZI0A0SF  SCREW 3/16-32 L=9.5 BATI/16-32 129, 5 2
8 TAOTSOTOARD  RUBBER PLUG 18 e 2
9 CM201300001  SAFETY LABEL g ok 1
10 02112555800  CORD HOLDER LARGE HEL R 1] o ol 1
11 21437306 WINDOW PLATE E PACKING TR 1
12 29951552 GROUND WIRE ASM. FEH i ow 1 1
13 EAYSO0BOLO0  CABLE BAND HE 1
14 SSE1111405F  SCREW 11/64-40 1=11 EHa AT 1
15 TA1250504R0  RURBER PLUG B i
16 WTOS30002K5  TOOTHED WASHER D=5, 3 I LA L e 1
T 22602601 BED SCREW STUT i -1 1 1] 3
18 21331608 BALANCE COVER pol 1
14 SST150910TP  SCREW 15/764-28 L=49 dE£115/64-28 L=0 1
20 21355805 THREAD GUIDE pUR =] 1
21 SSH090G10SP  SCREW 9/64-40 L-6 SEE109/R4-40 L=6 1
22 B1129051000  FRAME THREAD GUIDE UPPER |tek 1
23 SS20U0T10TP  SCREW 9/64-40 L=7.2 HEEIG/64-40 1=T.2 P
24 21408554 THREAD GUIDE ASM. R A Y 1
28 21408505 THREAD GUIDE PLATE iR w1
26 17912106 NEEDLE THREAD PRESSER PLATE ik et 1>
a7 B1132521000  THREAD PRESSER PLATE SPRING He i i % £l
28 SD03RO551SL  HINGE SCREW D=3, 80 H=5. 5 FINEEEEI=3. 80 H=5.5 C13
24 SS2090T10TP  SCREW 9/84-40 L=7.2 EE[9/64-40 1=7.2 i
50 22651202 AUXILIARY COVER SE DR 1
3l 552090710TP  SCREW 9/64-40 L=T7.2 @‘i]'ﬂfﬁﬂ‘—ftﬂ L=7.2 r
32 B3138512000  TAKE-UP SPRING ADJUSTING PLATE HEEE W R i 1
a3 SS70G0520TP  SCREW 9/64-40 L=4.5 EE19/64-40 1=4. 5 i
34 BI111563000 BED SLIDE SPRING A HER ST 1
35 SS41105155P  SCREW 11/64-40 L=5 4T HEPE ST SR E] 2
a6 S541108155F  SCHREW 11/64-40 L= BEI11/64-40 1=8 4
a7 S52110920TP  SCREW 11/64-40 L=8.5 B4T11/64-40 L=K. 5 2
38 21349600 SLIDING PLATE (LEFT) FHEE 1
44 TAI250504R0  RUBRER PLUG R 1
40 TALD50504R0  RUBBER PLUG 8, 1 e 1
11 HEOO1 230004  CABLE CLIP H £ 1] o ok 2
12 SS41108155F  SCREW 11/64-40 L=8 AT 11/61-10 L= 2
43 SSG61111405F  SCREW 11/64-40 L=11 FE His a5 1
44 CHMI00200001  ATTENTION SEAL =y o 1
45 22901805 GROUND MARK HE b id 1
16 21332200 OIL SHIELD (LEFD EERL 1
T TAGBAOG04R0  RUBBER PLUG e 3
18 S5541108155F  SCREW 11/64-40 L=-8 5711 /64-10 L=RB 1
19 213531905 WINDOW PLATE F K 3l 1
50 21332101 WINDOW PLATE PACKING i i
al 5541108155  SCREW 11/64-40 L=8 SAET11/61-10 L=& ¥
52 23619100 CAP i 1
533 10201200 RUBBER FLUG i g 1
54 21344508 THREAD CUTTING SLIDING PLATE £ 1
55 213484049 WIDOW PLATE D S5 i i
36 21332002 WINDOW PLATE PACKING B i fi e B 1
57 SS4110R155F  SCREW 11/64-40 L=8 HAT11/64-40 L=R 5
58 21343207 KNEE LIFTER SHAFT BASIS e At |- 1
59 SMBOB1202TP  SCREW M6 L-12 e T o] s A 3
] 554150U9155F  SCREW 15/64-28 L=4 ] 1
Bl 21348009 WIDOW PLATE D X 1
B2 21332002 WINDOW PLATE PACKING B S ELR 1
63 S5541108155F  SCREW 11/64-40 L=8 HEI11/64-40 1=8 5
64 21437108 WINDOW PLATE E HIE T INE 1
] A00GRA2 THREAD CUTTING SLIDING PLATE(RIGHT) ASM. UL 1
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Z.J:ﬂ‘ TEE#E%EB‘H‘- Upper shaft lower shaft driving & balance components
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2. F&h. TEARPELELERS Upper shaft,lower shaft driving

& balance components

e H 0L A A 4T DESCRIPTION EL Ay Bkt
1 21332705 UPPER SHAFT 2. I
2 21333000 UPFER SHAFT FRONT METAL (8 TR 1
3 21333208 BALANCE 154 1
4 40024855 CONTATN SYNCHRD ASM. iﬁﬂjwﬁﬁ&{?ﬂ?} 1
5 R1S0605 1000 TAKE-LP_LEVER PIN Heik i 1
i LOROAR0Y SCREW Y] 3
7 SER1508227P SCREW 15/64-28 L-8 BRE] 15/64-78 L=R 2
8 21339106 NEEDLE BAR CRANK ROD 4T dh 1
g CEA03000000 0IL WICK ks 0. 45
10 CR202000000 OIL WICK il 0. 03
11 R1210051000 NEEDLE BAR CRANK PIN T ¥ BR R 1
12 Q505000000 OIL WICK ek 0. 03
13 21332507 COUNTER WEIGHT (A) (36MM) i 1
14 SRA1508227P SCREW 15/64-28 L=8 9E£115/64-28 L-8 2
15 SMAOROE12TP SCREW MAXS $EEIMBYR a
16 HX 001230004 CABLE CLIP EE [T e 1
17 5541108155P SCREW 11/64-40 L=H $E4T11/R4-40 L=8 1
] 21333109 UPPER SHAFT INNER METAL YA E 1
19 COZ02000000 DIL WICK ik 0. 15
20 21336557 ECCENTRIC CAM A ASM, Pl Py S AR 1
21 21436508 ECCENTRIC CAM A [TV ) 1>
2 SSEBROBI0TE SCREW 1/4-40 L=8 ¥E5T1/4-40 L=8 <2
23 AN0ARAEAZ UPPER SPROCKET WE i 1
24 SSEGA1TI0SP SCREW 1/4-40 L=11 HEET 2
a5 22604300 TIMING BELT ] A i
26 BE203512000 BUSHING REAR GON5NE 1
27 21402300 UPPER SHAFT BEARING HODK il el L
24 SME0ROADZTP SCREW MBX6 684 M6 X6 2
2y 213874907 ADTUSTING PIN (1.2} {F8) (R4 1
30 21333307 BALANCE SLIDE SHAFT Heeh AT HHR 1
3l 2198 Ta01 LOWER SPROCKET k(PR3 1
a2 R12 14019000 SPROCKET RING ]2 % B I
33 21387704 SAFETY CLUTCH SPRING P4 1
M 1387600 SAFETY CLUTCH HOOK F 48y 1
35 B 1308055000 SAFETY CLUTCH COUNTER-HOOK F e iy 1
36 B1309055000 COUNTER-HOOK SPRING TR 1
a7 RB1510055000 SAFETY CLUTCH SMALL LINK Tk s 1
kT 2138TA0A SAFETY BASE HHEAT 1
K1 B1314055000 SAFETY CLUTCH SMALL LINK PIN TFOI5 1
40 SERARNG12TE SCREW 1/4-40 =6 A1/ 4-400=6 a
11 SDOG40322TR HINGE SCREW D=#. 35 H=3.2 | TR 5T 1
42 SDOGA0322TR HINGE SCREW D=6, 35 H=3.2 A 1
13 558111010TP SCREW 11/64-40 1=9.5 [ e o AL BT 1
44 21333802 SAFETY CLUTCH PUSH BUTTON Sl 1
15 REQSOOOMIKD E-RING 5 TF 1144 ) 1
46 B163505 100 SPRING JECEH 1 1
17 B1313055000 SAFETY CLUTCH KNOB SLEEVE Fe 1
48 SSRER0530TP SCREW 1/4-40 1=4.5 Fir 4= e o i 2
44 21333901 SAFETY CLUTCH DISC fiilF 5 1
500 A003R700 THRUST COLLAR ASM. T i O ] 1
51 40D0ARTOZ THRUST COLLAR F SHEM <1y
52 SSEG6 U30SE SCREW 1/4-40 L=10 (R EE R ) <
53 SE120000200 BEARING 20X42 Sk <15
a4 5571207605P SCREW 3/16-28 L=7.0 Sl i (] 2 4R ET 2
55 21353008 HORIZONTAL FEED CAM COVER AL EL 4 iR 1
56 SST110T105P SCREW 11/64—40 L=7 LE[11/64-40 L=7 7
57 21427059 FLYWHEEL |41 1
58 21427000 FLYWHEEL R 13
59 S58150822TP SCREW 15/64-24 =8 WEET15/64-28 L=R <3
i) M4007 11004AA WAGNET FITTING BASE A ASM. S| R A <13
61 M4G0T] LD0AR MAGNET FITTING BASE B ASM. PRIELT T <17
2 WPO4508015D WASHER 4. BX10X0. 8 T4 SX10%0.8 €2
63 SSE1112105P SCREW 11/64-40 L=12 BEET11/64-40 1L=12 €2
64 SSE150TI0TP SCREW 15/64-28 L=7 o b g o LT |
fi3 TAOTS0TO4RD RUBBER PLUG 4 1
66 A001A148 THRUST COLLAR B WASHER TATE] 1
67 10041731 THREAD TAKE-UP LEVER HEEL HF 1
A5 B190T526000 TAKE-UP LEVER THRUST PIN R 1
9 B1A0ROS 1000 NEEDLE BAR CRANK ROD EFAT M4 I
i 21332606 COUNTER WEIGHT (B} (38MM) EEHT HBS 1
T 22R06206 SPACER Y T ]
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3$+ﬁ1‘%fﬁ]%ﬁ1¢ Needle bar rocking companents
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3. 5TATHEBNENSF Needle bar rocking components

sy

0

B e T

DESCRIPTION

7 H AR

2
1 R1420562000  NEEDLE BAR FRAME HFiE 1
2 21405204 HINGE STUD FEHEH :
3 21338504 NEEDLE BAR THREAD RACK ek 1

i CO202000000  OIL WICK ik 0. 05
5 $58151150TF  SCREW 15/64-28 L=10.5 BEET15/R4-28L=10.5 ]
6 B1437051000  OIL WICK RETAINER HITES B8 1
7 21387402 FELT s 1
] B1411053000  NEEDLE BAR CONNECTION HHEL 1
g S57090010SP  SCREW 9/64-40 1=8.5 ] 1
10 B1412051000  FELT Bk 1
11 228144909 FELT s 1
12 S570R0510TP  SCREW 1/8-44 1=4.5 HET1/8-441-8. 5 1
13 M13517B1600  NEEDLE 135X17 %160 HLEF 1
14 BI467363000  UPPER FEED BAR GUIDE AT 1
15 SST110910TP  SCREW 11/64-40 L=8.5 BEI11/64-40 1L=8. 5 2
16 21388400 ROCKING BASE GULDE B 5[] 1
17 SST1108305P  SCREW 11/64-40 L=7.5 #E5111/64-40 L=8. 5 2
18 21338603 ROCKING BASE GUIDE (B) Hh B (5 R 1
19 SS6091022TP  SCREW g 2
20 21338801 ROCKING FRONT ARM PRENEE 1
2 SMAOBOBOZTF  SCREW 4T 2
22 21338900 ROCKING SHAFT TR 1
23 B1414232000  SQUARE BLOCK i H 1
24 B1410771000  STUD o 1
25 21339204 ROCKING SHAFT FRONT METAL B e o 1
40027746 BUSHING REAR BO05N A 1
21339056 ROCKING REAR ARM ASM. 1RE S L 1

21339007 ROCKING REAR ARM R <1>
S5A1524405F SCREW 15/64-28 L=23. 5 WET15/64-28L-23. 5 <13

21347406 ROCKING REAR ARM FELT 12 S <1y
EA9500B0100  CABLE BAND e (2>
21338405 NEEDLE BAR THREAD RACK HFF 1
MI3517B1200  NEEDLE 135X17 %120 LIRS 1
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4. FEERIER{E (1) Pressure adjusting & upper feed mechanism components(1)
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4, FEBIEF{4(1) Pressure adjusting & upper feed mechanism components(1)

L i B B DESCRIPTLON 9 B a1
1 21340401 UPPER FEED SHAFT iEE 1
2 2 1340500 UPPER FEED FRONT ARM T 1
3 SSREGOGL2TE SCREW 1/4-40 L=6 #4T1/4-400L=5 2
! 40039326 FRONT METAL eI 1
5 2137RA02 FEED ROCK SHAFT METAL EEEE 1
6 22904155 MATN SHAFT THRUST COLLAR ASM. 8- SR 1
T 22904106 MAIN SHAFT THRUST COLLAR T - 1
B SSHBROGLOTP SCREW 1/4-40 L-6 $84T1/1-10L=F €2
G 558150710TP SCREW 15/64-28 1=7 et Bat o dagsT 1
10 TADTEOTOARD RUBBER PLLG 1 1
11 0033027 UFPER FEED LINKE ASM. it s P 1
12 10033026 UFPER FEED LINK b3 BT €17
13 21347104 FELT B €13
14 EASS00RO000 CLIP CV-705 ik 2>
15 COAN0O000ED 0IL FELT il EL 0. 003>
16 400183349 SCREW By 1
17 B1414553000 SLIDE BLOCK g 1
18 WPOS0104650 WASHER 5 X 13 X 1 5K 13%1 1
14 40033029 TRIANGULAR LEVER ASM. - HIATHF 1
24 S5T1105105P SCREW 11/64-40 L=5 b S e 1
21 B1414555000 SLIDE BLOCK i 1
a3 10509701 FELT Mt 1
23 40018341 WALKING BAR DRIVING LINK o EEEH 1
24 40033030 WALKING BAR A EHHH 1
25 B1467053040 WALKING BAR ASM. i A EH £ 1
26 B1468053000 WALKING BAR SPRING LR 1
27 SS6151TROSP SCREW 15/64-28 L=17.0 BET15/64-28L=17. 0 1
24 214065049 UPPER FEED GUIDE PLATE TR g B 1
it 26235201 ROLLER Rk 1
20 S5AR15149205P SCREW 15/64-28 1=19.0 MBI 15/64-2RL=109. 0 1
31 B150124 1H00 PRESSER BAR [T 1
32 B1510155000 PRESSER BAR LOWER BUSHING EHTE 1
33 0018340 SCREW 131 2
34 400133032 PRESSER BAR HOLDER A ASM. T HT RS 1 1
35 0033031 PRESSER BAR HOLDER A 1 €1y
96 S571104107TP SCREW 11/64-40 L=8. 5 HEET11/64-40 L=8 & iy
37 21340906 PRESSER ARJUSTING SCREW JE A iy apaT 1
I8 II007R04 PRESSER SPRING REGULATOR WUT FE AR e 1
39 B1502246000 PRESSER SPRING i 1
40 SDN8004815P HINGE SCREW D=8 H=4.9 EATD=8 H=1.9 1
11 21341151 THREAD RELEASE HOLDING PLATE el A iR 1
12 B 462053000 THREAD RELEASE SPRING Fe L 1
13 21406103 PRESSER LIFTER LEVER i E4R T 1
44 2110660K GUIDE PLATE SPACER 5 iz 4 1
15 SSA090U10TP SCREW 9/64-10 1=9 BEAT9 64-10L=9 1
16 8571507405P SCREW 15/64-28 L=T #E4T15/61-28L=T 1
17 10075553 FCCENTRIC ROD{SET) BE R FE 1
18 SSEGA0H10TP SCREW 1/4-40 L=8 HE4T1/4-40 L=R <2
44 10713758 UPPER FEED CAM ROD ASM. EHER <13
50) 107 13600 UPPER FEED C1M Rl e <1y
51 21048707 HINGE SCREW b B T e A A | 1
52 RENROOOOOKD F-SHAPED SNAP RING (8MM) He B BB TE T A 1
53 21340302 UPPER FEED REAR ARM (B) He B2 L T it 1
54 SMAOG2002TP SCREW M5 L=20 Fe BRI T o 5 T 1
55 CQ252000000 OIL WICK ik 0, 02
B B1510141H00 PRESSER SPRING e 1
57 107 13808 CONNECTION LINK PIN B - Rl R 1
3R 21340005 UPPER FEED LINK (B He B AF SR B 1
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5. EiERIER{SH (2) Pressure adjusting & upper feed mechanism components(2)
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5. FIERIERF(2) Pressure adjusting & upper feed mechanism components(2)

RO RRRe DESCRIFTION B R i
1 40024852 VERTICAL DETECTOR SWITCH ASM. JFo%ke 1
2 SLADA0RR1ISC SCREW M4 L=8 UEE) 2
3 SSR150T10SP SCREW 15/64-28 L=T HRET 1
4 10714509 CONNECTION LINK B M R 2
i EAYSOOBOLIO0 CABLE BAND & 1
fi 10714608 CONNECTION LINK B SUPPORT PIN BHESMEEH & 2
7 SMROSOG02TP SCREW M5 L-6 ERET 2
G SMROSOB02TP SCREW M5 L=6 HR4ET ]
Y 21337803 FEED ADJUSTING BASE SUPPORT  iX¥bif \vee=Lapn 1
10 10774305 VERTICAL DIAL T AR B B T it 1
11 10774354 UPPER AND LOWER DIAL ASM. VE B B 4 TRV 20 1 1
12 10774305 VERTICAL DIAL (E. B L T 5 4 <13
13 10774404 VERTICAL CAM M <1y
14 10715100 VERTICAL DIAL SHAFT BUSHING  FRBORT Yy 5e4e1E 1
15 10715001 VERTICAL ADJUSTING CAM E: B B B T Y !
16 10715704 VERTICAL DIAL PIN M B e B3R 71 8T 3 Bl S 1
17 B152652700G SPRING He B ss B3 A Sk sl & 1
18 S56110630TP SCREW 11/64-40 L=6 M B2 PR FH T AR R AT 1
19 21341607 VERTICAL ADJUSTING ARM T B A R4 TH 8955 (b 1
20 10715308 PIN e B R 3R TH S e 1
21 SME051402TP SCREW M5X0.8 L=14 e B 4 A 00 iR 4 1
22 21341508 VERTICAL CHANGE BASE SHAFT [ B R 1
23 10718203 FEED SHAFT FRONT METAL I B R HE 1
24 10714202 VERTICAL CHANGE BELT Vi B B3t b T by 1
25 21339601 UPPER FEED STOPPER PLATE (A) SCigh 1
26 SMI0508015R SCREW M5 L-8 iR 3 o e 1
27 21339700 UPPER FEED STOPPER PLATE (B)  Fif#ll#hiEB 1
28 SST111120TP SCREW 34 2
29 10713501 SPRING HOOK i A i g = 2
a0 10716504 VERTICAL SHAFT SPRING e Bl i 1
3 B3416552000 CONNECTING ROD HINGE SCREW MRV 2
32 REOA00000KD  E-RING PIRREET. ] 2
33 213398049 UPPER FEED DOG SPRING HOOK b e B o S L 1
34 SST110830SP SCREW 11/64-40 L=7.5 HEET11/64-40 L=8.5 1
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Bﬁﬂﬁﬂ{* Feed mechanism components
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6.3%X 45014 Feed mechanism components

-5 ik Wi Y DESCRIPTION 1B 2 B Bl
1 2 1336060 FEEL BASE ASM. (B) o 1
a 21336003 FEED BASE R £15
3 101074902 FEED BAR FORK HiFE 15
' 55B151440CP SCREW I6/64-28 L=14 i3 AR (1%
5 WPOE2 10 165D WASHER 6 25131 o A £1%
fi SHRDAOANZTP SCREW M5 L=5 1 Mal=a 10
7 BI1GO40120004 FEED BAR SHAFT | AR 1
f REOGONT 1 1EP SHAP RING 5§ FF 11350885 1
) CREn2N00000 0IL WICK hEk 0.14
10 21364104 FEED ROCKER R H 1
11 SST1114105F SCREW 11/64-40 L=14 Wi 2
12 2AR0G408 FEED ROCE SHAFT EEHE WS 1
13 21378302 FEED ROCE SHAFT METAL HEEE 2
14 S58151150TF SCREW 15/64-28 L=10.5 %Eﬂi?faq—ﬁ% 1. 5 1
15 B302514 1H004 CONKECTING ARM i ||-%g;;,: il 1
16 SSR121B10TP SCREW 3/16-28 L-15.5 15/ 16-28L=15. & ]
7 22904155 MATN SHAFT THRUST COLLAR ASM, Sy 1 2 1 2
1% F004106 MAIN SHAFT THRUST COLLAR Al HE £l
149 SEHEBOBLOTP SCREW 1/4-40 L=R AT L/ 4-40L=6 €25
20 10205201 NEEDLE BAR FRAWE ROD EHEHEH 1
21 SDOSH0TOTTP HINGE SCREW D=4 H=7 W D=9 H=71 1
22 NSBAR0IZ05F KUT 9/32-28 Hifg 9/32-28 1
23 21337506 FEED ADTUSTING BASE FE R e 1
24 21337704 FEED ADTUSTING BASE COVER A R R 2
25 SST110910TP SCREW 11/64-40 L=8.5 HET11/64-40 L=8. 5 4
26 21337107 SQUARE BLOCK g 2
27 21337803 FEED ADIUSTING BASE SUPPORT IR TR A o 1
28 SERIA0AIZTP SCREW 15/B4-28 L=8 #ET15/64-28 L=8 2
249 21338306 FELT SUPPORT £ Fike I
30 SSTOY061OSF SCREW 9/B4-40 L=6 £l 2
31 21337902 ECCENTRIC PIN TRC 1
a2 SET0O90910TF SCREW 9/64-40 L=8.5 L4 2
33 21337308 FEED ADTUSTING ROD HH AT 1
34 SDOSO0402TP RHINGE SCREW D=8 H=1 e D=8 H=1 I
A 21337605 SPRING b 1
3 10019926 SPRING HOOK S B 1
a7 SS611IGL0OSP SCREW 11/64-40 L=18 R T 2
K 21337209 FEED ADTUSTING A PEN Y LA I
39 BI6105 12000 FEED DRIVING SLIDE BLOCK b WL 1
40 SMEOGLROZTP SCREW ME L-18 BEiTME (=18 1
41 21AAGS05 FEED DIAL A T T R T T 1
42 A003BTI2 FELT HOLDER ERE B
13 SS612 1BEOSP SCREW 3/16-28 L=18 513/ 16-2BL=18 i
41 2291 1804 FEED REGULATOR SCREW AT i
45 ROOSZ2 70200 RUBBER KING ] 1
46 22912000 FEED REGULATOR PIN 1
47 22912109 FEED REGULATOR PIN SPRING AR E |
a8 21336656 FEED LINE ASM. A I
49 2133660T FEED LINK BN £l
50 40009103 CONNECTING FORKED LINK PIN LR €13
5l CRZ02000000 0IL WICK ek o, 04
52 SHRNSORIZTP SCREW M5X6 HEdAm 4B
53 21336706 FEED ROD A E A 1
54 213TRI0F FEED LIMNKE PIN EH i
55 SOI0008015H HINGE SCREW D=10 H-8 #E110=10 H=8 I
3 SSELE0B20TE SCREN 11/64-10 L=4.5 23 1
57 21ATR203 FEED ROCK SHAFT HINGE SCREW T e ey R T 5 T 1
58 WPOGS0BTESD WASHER 6. 5X13%0. 8 £ I
54 KSE1A03105P NUT 15/64-28 #T15/64-28 i
60 21336300 BACKWARD FEED LEVER SHAFT R (o) 25 P i
fil B16 11055000 SCREW FEED ROCE SHAF TR 2
2 C51201010SH THRUST COLLAR ASM. D=12 W=10 IEHEEM A AD=12 W=10 1
63 CS12010115H THRUST COLLAR D=12 W=10 (I ERMD=12 =10 4 B
4 SSEEEOGIOTP SCREW 1/4-40 L=6 #4571/ 4-40L=6 23
B4 REQUOOO00ED E-RING 9 LIRREEL E] 1
) 213BB004 REVERSE FEED ROCK SHAFT Ik R 1
BT 21430400 FEED ADTUSTER SUPPORT A e A 1
G SSTLIOT10SP SCREW 11/64-40 L=T7 #E5T11/64-40 L=7 1
f4 21387402 FELT bl Bt 1
70 S5T0U0UTOTR SCREW 9/64-40 1-8.3 #24] 2
71 40081970 FEED ADTUSTING BASE LT T 1
72 21407200 FEED ADTUSTING BASE EEIR L 4 B,
73 21407304 SOUARE BLOCK Hrd (BT (3 B
7 40081969 FEED ADTUSTING BASE B SET i
75 O03BTLL FEEL ARTUSTING BASE B o A L4 )
76 214073049 SUUARE BLOCK B <1
77 AO0A966 FEEL DIAL(P=T) ASM. EEE |
78 21407408 FITTING PLATE SR Y e 1
74 SSTHEN9TO0TP SCREW 11/64-40 L-8.5 #E4111/64-40 L=8. 5 4
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7.4, ﬁﬁ#ﬁﬁ%ﬂﬁ: Hook shaft & lower shaft components
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7. 4. KEMREMERS Hook shaft & lower shaft components

e R T e B o DESCRIPTION 50 Bt £ i
1 21380000 HOOK SHAFT BASE (RIGHT) 1 BERE 1
2 213349049 INNER HOOK GUIDE LINK SER T TEHT I
4 RI%2 105 1000 CRANK SCREW STUD AFEL FE AT 1
4 CR202000000 01L WICK L, 0. 01
il K561 104205P KUT 11/64-4() Tk B R EE 1
fi 21335500 GUIDE ARM {FOR THREAD CUTTING) gl 1
T 21335708 INNER HOOK GUIDE ARM SHAFT LRI ETAT 1
B SST111810TF SCREW 11/64-10° L=18 ek M LT 1
u CO202000000 D1L WICK Mtk .01
10 21335807 INNER HOOK GUIDE TR ] 1
8] WPOATIO165D WASHER 3. TX8X1 SrEEgih 1
12 SS60908105P SCREW 9/64-10 L=7.5 SrER L ERAT 1
13 10111102 THRUST WASHER 1.3 i o e e ) |
14 21378401 HOOK SHAFT UPPFER METAL i 1
15 21334701 HOOK SHAFT LOWER METAL MR TE 1
16 10104908 SADDLE INSTALLING BLOCK UFPER AN E 1
17 10112407 SADDLE INSTALLING BLOCK LOWER HEH AR 41 1
18 SSH1530405P SCREW 15/64-28 L=30 4AT15/64-28 L=30 1
19 WPORS00025P WASHER 8. 5X18XL. & A Y 1
20 SMBORZ502TP SCREW MB L=25 2 ] s ] 1
21 B1R345120004 OIL ADJUSTING SCREW R R 1
22 NSA1104206P KUT 11/64-40 TR R R 1
23 5581307 10TP SCREW 15/64-28 L=7 HEH % 2 s 2
24 21344800 ALUMINLM BOBBIN WITH KNLURL Hi i 1
25 21333604 LOWER SHAFT b 4 L
26 21427307 LOWER SHAFT METAL REAR 4 I 46 L
27 29611701 PLUNGER BUSHING B B E TR 5 1
28 5S8151150TP SCREW 15/64-28 L=10.5 #4115 /64-281=10. 5 1
29 RSO35S 15040 RUSHING ASM. INTERMEDIATE MR e l
30 SSR110422TF SCREW 11/64-40 L=4 Tip B S B o S W4T 2
M BIS4005 1000 FFED DRIVING FCCENTRIC s I
32 SS8151150TP SCREW 15/64-28 L=10.5 4] 15,/64-28L-10. 5 I
34 21379104 VERTICAL FEED CAM i FBL L Ei 1
2 S58150510TP SCREW 15/64-28 L=4.7 PRt 3] 1
45 BIS17051000 HOOK DRIVING SHAFT GEAR SMALL R i 1
36 S5BAA0ETOSP SCREW 1/4-40 L=6.1 Tt B LG 3 S AT I
ar SSBEROGIOTP SCREW 1/4-40 L=4.5 HHl R LT 1
38 B1816051000 HOOK DRIVING SHAFT GEAR LARGE L A G A i
34 SSRA60910TP SCREW 1/4-10 L=8 #5T1,/4-40 L=R o
A0 S5H1A11605P SCREW 15/61-28 L=10.5 = L ARAT 1
41 SQ1110401M2 CONNECTING SCREW RS S o AT 2
42 20611909 O1L PUMP SHAFT il 1
43 S5R6R0530TP SCREW 1/4-40 1=4.5 $EHL R = ] 3
1 10112704 THRUST WASHER 1.8 BEt e e 1
45 10104700 THRUST WASHER A Bed iy e e 1
46 101059809 THRELUST WASHER B BEHeLe |fra 1
7 101 10906 BUSHING THRUST 1.1 el | 1
48 10111003 THRUST WASHER 1.2 e b 1
19 10111201 THRUST WASHER F REHG e - ge e 1
2l 107112506 THRUST WASHER 1.6 BEl i | e I
al 10112605 THRUST WASHER 1.7 el iy R I
52 40042611 HODK DRIVING SHAFT GEAR B hE ik i
53 23024409 VERTICAL FEED CAM {(1.5) 43 1
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8. 1122014 Thread cutting components

At AL 1k B DESCRIPTION P T A T
1 21389200 MOVTING KNIFE =T 1
2 AME030802TE SCREW M3%0.5 L=8 S TIEEAT 2
3 WPOZ2050150 WASHER M3 Tk 2
4 21389556 FIXING KNIFE BASE (RIGHT) ASM. SETIS A I A 1
5 40062181 FINING KNIFE BASE (RIGHT) ASM. SET R () 1
fi 21389304 FIXING KNIFE ET] 13
7 21384408 CLAMP SPRING AR <1z
8 S570606105P SCREW 3/32-56 L=5.5 S JaRET <2
G 55T0606105P SCREW 3/32-56 1=5.5 iE JIARAT <2y
10 21389507 FIXED KNIFE BASE (RIGHT) SE TR ) {13
11 0062182 CLAMP SPRING SE IR A () 1
1 21354907 WOVING ENIFE SHAFT e S 1
13 C507907315H THRUST COLLAR 5Bl T ) 1
11 SSA110422TP SCREW 11/64-40 1=4 B £ ol Ll | 2
15 21354501 THREAD CUTTING STOPPER (RIGHT) =y bR (R 1
16 S571111205P SCREW 11/64-40 L=10.5 ARG () 6L 1
17 21353750 VERTICAL FITTING BASIS ASM. A TRl Ay s 1 1
I8 21353701 VERTICAL FITTING BASIS T s e e 1>
19 S5R1105105P SCREW 11/64-40 L=5 R T AR ] Sy
20 21354006 THREAD CUTTING DRIVING PLATE Wk 1 il i <13
21 101 16804 SHAFT Bk I e <1
22 21453859 THREAD CUTTING ROLLER ARM LOWAN e T R {1
23 21353909 CAM ROLLER SHAFT T8 e T {13
24 02430555800 SNAP RING T T SR T <L
25 21331800 THREAD CUTTING ROLLER ARM W Rk 4 <l
26 D2427555B00R CAM ROLLER W Mt T 42>
27 CSOTOORIBSH THRUST COLLAR ASM. D=7 We=H [T 1L i <1
24 CSOTODE115H THRUST COLLAR D=7 W=8 Yk S R AR €13
29 SSH1105105P SCREW 11/64-40 L=5 8y ) Bt g ) <2
30 S56151814TP SCREW 15/64-28 1-18 B Il th R AT 2
31 21354105 CONNECTING PLATE A T 2
32 21354204 STOPPING PLATE B TR R e 1
33 SDOB403255F HINGE SCREW R T R ] 1
34 SS61111405P SCREW 11./54-40 [=11 ot AT 2
35 21389911 THREAD TRIMMER CAM bk g 1
36 SSRAGOGL2TE SCREW 1/4-40 L=6 AT 1/ 1-10L=F 2
i 21389705 ROCKING ARM (RIGHT) EEh TR L s ) 1
19 SSA121610TP SCREW 3/16-28 L=15.5 HB4T3/16-281=15. 5 1
34 SD0GA03255P HINGE SCREW £ R T R ] 1
11 SD0GEA0R2SE HINGE SCREW D=6.35 H=4.8 LR SRR AR 49 i
11 21355102 THREAD CUTTING SOLENOID il i o 1
12 21354600 SOLENDID FITTING PLATE Y £ HA L 1
43 SS61510405F SCREW 15/64-28 L=10 A i L T 2
i1 SMBOA0R0ZTE SCREW M4X0, 7 =8 Wi o | 2
15 213547049 SOLENDID CONNECTING PLATE i R T 1
46 SSA110T10TP SCREW 11./64-40 L=6. 5 Py B ] 2
47 HEO34640004 TERMINAL FEMALE firE i T 2
18 HED34810120 HOUSING 12P W L A 1
449 EASS00B0100 CABLE RAND ik 1
5 22620801 PIPE HOLDER Ak R 1
51 S5T111R10TF SCREW 11/64-40 L=18 Sl e e i e A ) 1
52 21390208 MAINTENANCE SPRING mE 1
53 WROB2 101 65D WASHER 6. 2%13X1 i AR 2
54 WS06 1 0002KP SPRING WASHER SIS 2
55 SMB041202TP SCREW M4X0. 7 L=12 SE R T ] o
a6 WPO43080050 WASHER M4 o T A AT ] 2




9. BEN{BI5E &4 Automatic back components
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i AL i e & DESCRIPT EON 785 A St
1 PAZ20150200 116G CYLINDER HEES i
2 SMADE 1602TP SCREW M6 L=18 SR AT 2
3 WPDR416015D WASHER MG i 2
1 21348602 CYLINDER CONNECTING SCREW SRS EE ST e shelaT 1
3 NMAOEBO003SC NUT M& _ gL 1
6 21348503 FITTING BASE {RIEF T o RE 1
7 5571512105P SCREW 15/61-28 L=12 {HEEHG W HEREET 2
H 21348701 BACKWARD FEED LTNK fRIELE | P g% 1
U SIOS00AN2TP HINGE SCREW [=8 H=d Wi D=8 H=1 1
10 NSA1504305F NUT 15/64-28 i i} 1
11 SIORO03525P HINGE SCREW D=8 H=3.5 TRl SEEFRE 2 S oh AT 2
12 2656102 REVERSE FEED LINK (1) B4 FiEER 1
13 S5TL207TR0SF SCREW 3/16-28 L=7.0 T S 1 o T 1
14 20656003 SPRING SUSPENSION (AR F 40 W 1
15 5841206155p SCREW 3/16-28 =6 i P AR 1
156 262262049 SPRING i 1
17 10120004 SPRING SUSPENSION Fi ERET 1
18 22052501 BACK LEVER STOPPER PR £ 1
14 S5T1118105P SCREW 11/64-40 L=18 e 1
20 PIA01065104 HALF IN10N [ 3 1
21 PRO15101000 WUFFLER - 1
22 0056366 BT SWITCH C ASM. S H1 AL 1
23 0056365 BT SWITCH B ASM. Ha 15
24 20056764 BT SWITCH A ASM. fHiR <1
25 GTS01037000 CONNECTOR COVER s {1
pilsd EAYSOBO100 CABLE BAND it ¢1y
27 213RA604 CABLE BAND i {13
28 HEO34640004 TERMINAL FEMALE sk a1 £2n
ag SST110R405P SCREW 11/64-40 L=T_8 HRE] 2
20 WPOSO101650 WASHER 5X10. 5X1 44 2
a1 HEO02950000 WIRE MARK (1) HNE 1
a2 21349105 CYLINDER PACKING b 1




10. AL ER{S Thread release components
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5 WP fmhSA Ry DESCRIPTION FE AR Hr b
1 291441407 SOLENOTD TNSTALLING PLATE HEekenglihi-dtpmE 1
p, S5T110910TF  SCREW 11/64-40 L=8. & MEET11/64-40 L=8.5 g
3 21363106 TENSION RELEASE SOLENOTID fifeh g |
4 S571105T05P  SCREW 11/64-40 L=4.8 BEek L BB e ST 2
5 400623RR WASHER s 1
) HKO34640008  PIN CONTACT AR L B VEREH 2
% 21441204 TENSTON RELEASE BAR ek it |
8 21441308 COUPLING Fe AR e 1
g NMEO4O0015N  NUT M4X0, 7 GR/TRTTO-2000%: ERog 1 ag 11} 1
10 NMEOA0DO1SN  NUT MAXO0. 7 GB/TRL70-2000 8 £5 08 H 48 bt 1
11 NMTOAODEZSE  NUT M4 GB/TE1TO-2000 F S5 68 7 SL g4 1
12 WPDSO10465C WASHER 5 X 13 X 1 HEEN13X] 1
13 HX001230004 CABLE CL1P Hr 2 [ ke 1




1. 32 2%iF T &R {%F Thread tension components

L

S L i e DESCRIFTION il MR i
1 21441068 THREAD TENSION ASM, s JR A 1
2 21441080 TENSION POST COMPL. el IR €15
3 10320104 SCREW STUD 5T €13
4 B3I128520000  TENSION SPRING Heb 5 €13
5 B3137527040  TAKE-UP SPRING GUIDE ASM. VS E <1y
B B312a012000 THREAD TENSION NUT RS <1
i 29R18201 TENSION RELEASE PIN A ek €25
B BA126012000 THREAD TENSION DISK Fr ek 24>
Y 22617906 THREAD TENSION DISK PRESSER st <2y
10 B3129526000  TENSION SPRING (1.2) Hs 7 3% £y
i1 B3120125000  ROTATING STOPPER tah#s b €2
12 11956802 THREAD TENSION KNOB BLUE g €23
13 10124204 THREAD TENSION PDST A AT 13
14 10741106 FIRST THREAD TENSION PLATE JCERAR <2y
15 11045101 THREAD TENSTON SPRING I A <1y
16 11072402 THREAD TENSION NUT ) <1
It 21441100 TENSION RELEASE PLATE PhEkd <1y
18 S540806105F  SCREW 1/8-44 L=6_4 85T €13
15 SDOATO2B1SP  HINGE SCREW D=4.7 H=2.8 A <85
20 NS61103105P  NUT 11/64-40 AR /64-40 €15
21 D3162555800  THREAD GUIDE puEs e 1>
23 SST110910TP  SCREW 11/64-40 L=8.5 HPEI11/64-40 L=8.5 2
23 PSOBOOS0ZKE  SPRING PIN BEERE| {54 1
24 21348206 TENSION RELEASE BAR BUERET 1
25 10321107 TENSION RELEASE BAR HEERET 1
26 23006406 TENSION RELEASE BAR HLERET 1




‘IZ.ﬁéﬁﬁﬂ’[’-‘F Lower thread winder mechanism components
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T SRS DESCRIPTION £ B M B 5
1 21357967 ROBRIN DEVICE ASM. B WL 1
2 22537658 BOBRIN FITTING BASIS COMPL, Hetl: g <1
1 21357959 BOBIN SHAFT COMPL. SRR AR 4 b
1 22538151 BOBBIN CAM SHAFT COMPL. feeh 30 i
5 23636202 BOERIN LEVER ks % R 413
6 21356001 ADJUSTING PLATE Herl W BRI <13
i B1529849000CA PRESSUR FOOT SPRING b5 4 B
8 10618304 VERTICAL ROLLER WASHER LRER M T Rl s
g 21358205 BOBBIN FRICTION GEAR A <13
10 Bi205210000 CUSHION S £1%
11 BE11485550000 SPRING E-H R ¢13
12 RCOGGOTITKP RETAINING RING Sl plh o B kAl H 4 <12
13 REQSOOMIKL F~R NG H 4% i <1
14 ROOGZ270200 RURBER RING e % b
15 5570414105F SCRER 9/64-40 L=13.5 8T <13
16 SSEO905205P SCREW 9/64-10 L=5.0 s 13
17 14512503 BOBBIN ADJUSTING PLATE sledl: i il b £1n
18 556110810TP SCREW 11/64-40 L=8 BEAT11/64-40L=8 3
19 10704807 BOBBIN FRICTION WHEEL L A 1
20 SHAOGO602TP SCREW M5 L=6 seT 2
a1 10502300 THREAD CUTTER Hrekae 1
22 SEA0006205P SCREW 9/64-40 L=6 Fateb s 2
a3 21355755 LOWER THREAD GUIDE ASM. Fada 4 1
24 21355706 FITTING BASE {FIAEIR T €13
a5 DAI625R5R00 THREAD GUIDE iTER Ry <13
26 NSA1103105P NUT 11/64-40 wEE11/64-40 <13
27 DA 16H555H0B TENSION SPRING NO. 1 R 215
24 R3214047000 BOBBIN WINDER TENSION DISC ke s <2
24 21378704 THREAD TENSION POST it £k <15
30 11072402 THREAD TENSION NUT RS A lPL- A0 €13
3l SMADAORO0SP SCREW i) ?
a2 22538706 PACKING ¥ 1

S—




13. ERI B ZhIRFHERMF Automatic presser lifting mechanism components
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R i I ERE DESCRIPTION £ ¥ AR £ i
1 PA40D150100 AIR CYLINDER B 5 e i N 1
g SMBORZ00ZTP  SCREW M8 L=20 AL T |
3 21356506 CYLINDER CONNECTING SCREW 36 He L 3k 1
4 NMBEDROOO1SE NUT M8 st} 1
5 500720331SP  HINGE SCREW D=7.24 H=3.3 1 He B T SR 1
[} 2138R500 PRESSER LIFTER LEVER A i He R 4 1
T 21356803 PRESSER LIFTER LEVER B AEh i e i g 1
A SMEOS1002TP SCREW MEX0. 8 L=10 1 5[ R 2
Y 21356704 SHAFT ELED G e B AR AT 1
110 PI304065101 ELBOW UNION &XPT1/8 Eakk 2
11 21356308 CYLINDER STAY (FRONT) AT () 1
12 21356407 CYLINDER STAY (REAR) WS EEY () 1
13 CM300200001  ATTENTION SEAL Eetns 1
14 5561510408F  SCREW 15/64-28 L=10 Wi v B e L 4
15 HXOO2950004  WIRE MARK(2) % 1
16 HED029500 WIRE MARK(3) brs 1




14 S 2[4 Air mechanism components

R g R DESCRIPTION ER LA B
1 40024985 ATR APPARATUS (R} ASM, it #=5 1
2 HXO02950000 WIRE MARK(1} HE €25
3 10024857 ELECTROMAGNETIC VALVE (B} ASM, HARE FREH <1y
| GAKAZA02BO00 ELECTROMAGNETIC VALVE & HA i €13
5 GAR2L0 10000 ELBOW B M {1y
3 GAKA1S03000 INSULATION TURE 78 <1»
7 HKO34640004 TERMINAL FEMALE Fesh 37 <4
2 HEO34610160 16-POLE RECEPTACLE #N A €1
Y BTOG00401ER TURE B E T R £ <3
10 HYOOZYE0004 WIRE MARK (2} S €25
Ll HEO02950000 WIRE MARK(3) o 2%
12 SKAIR50015E WOOD SCREW D=3, 8 L=50 AEAT 1
13 SKA2B50015E WO0D SCREW D=3.8 L=50 Aobgi] 1
4 40038722 FILTER REGLULATAR ASM. IS R 1
15 PE05521T0AD FILTER REGULATOR ol i 1
16 A003RT2Y FILTER REGULATOR MOUNTING PLATE ] e e 1>
17 GAKZG01 1000 NIPPLE fi: 2k 4 &)
I8 GAKZ9008000 ELBOW g iR 01>
149 ETORO0401ER TUBE B AT e Iy
20 SMA0610015E SCREW MG L=10 BEE] {1
21 0024966 ATR APPARATUS (C) ASM, TR AL 1
22 40024858 ELECTROMAGNETIC VALVE (C) ASM. ST Eh il <1y
a3 GAKAZA0ZC00 ELECTROMAGNETIC VALVE C i 4 b
24 GAKZG0 10000 ELBOW B AL 1>
25 GARALS0000 [NSULATION TUBE [ 5 1>
26 HEO34640004 TERMINAL FEMALE kT (5
a7 HEO346 10100 10P CONNECTOR A €17
28 BTORO0401ER TUBE AR WA e R s
29 HXOD2LE0000 WIRE MARK(1} s -3 <25
a0 HXOOSG50004 WIEE MARK () b o £2%
31 HXO02850000 WIRE MARK (3} S €2
a2 HXOO2G50000 WIRE MARE {4} S 2%
33 SKA4RIS015E WOOD SCREW D=4, 8 L=25 FBETD=4. 8 L=0.5 g




15, {#iﬁ E‘B{‘-‘I: Lubrication components
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15, fit;MER44 Lubrication components

IEd A S Ih DESCRIPTION B R ik
1 21345756 ARM ONCE THROUGH OIL FELT ASM. Hlrem Bl 1
9 01345707 ARM ONCE THROUGH FELT A HLEhEaa A b
3 21345806 FELT B AR 1>
q 21345905 FACE ONCE THROLGH FELT HLe ey ‘1
5 21346358 FELT SUPPORT ASM. RS AR |
6 21346309 FELT e HE <1y
7 21346507 FEED CHANGE FELT e 2 IREY 1y
A 21346408 FELT e 415
g EAGSO0RO000 CLIP CV-708 gk L4y
10 21310708 UPPER FEED DIL BAR PLATE Wake I 1
11 S5T1103105F SCREW 11/64=40 L=5 e 1
12 CER2000000 0IL WICK ik 0,2
13 EAGS00R0 100 CABLE BAND HE 1
14 21347000 TAKE=UP OIL FLATE e M 1
15 Q202000000 01L WICK R 0, 25
16 21347208 TAKE-UP LUBRICATION FELT el AT e 1
17 S5304906105P SCREW 9/64-140 L=6 i 1
1# 1346002 FELT B ]
1G9 B1412051000 FELT i 1
a0 A40TRS50004 CLIP BAND HE 1
21 BA53R112000 O1L RETURN TUBE HOLDER TR (] i 1
22 5541106155 SCREW 11/64-40 L-6 T [ S A 1
o] S561110105F SCREW 11/64-40 L=9.5 BET11/64-40 L=9.5 2
24 21346101 LUBRTCATION FELT PRESSER M H 1
75 21346200 WUTUAL VERTICAL CHANGE FELT I P T 1
26 SST120TR0SP SCREW 3/16-28 L=7.0 = SrE A ] 2 dg T 1
27 ENRE T PIPE SUPPORT e s 1
] S571108305P SCREW 11/64-40 L=7.5 HEET11/64-40 L=R8.5 I
29 21345103 LUBRICATION BRACKET i 1
a0 5541509155 SCREW 15/64-28 [=0 i 2
31 21345202 OIL PIPE STAY i 348 1
32 5541509155F SCREW 15/64-28 L=% wREl 2
33 0064409 CONNECTION SCREW ASM. HIRESUE: SN 4 l
34 SQ1110401ME CONNECTING SCREW i ] l
35 5561104505 SCREW 11/64-40 L=4. 3 g I
36 3538112000 DIL BETUEN TUBE HOLDER AR R 1
37 55411061559 SCREW 11/64-40 L=f k= drn R 1
38 13763607 OIL CONNEC. ARM =k !
39 B3534155000 PLUNGER M5 1l ik 1
All B1214038000 PLUNGER SPRING FrE 1
41 3524552000 PLUNGER THRUST PLATE R 1
A2 $541108155p SCREW 11/64-40 L=R BT 11/64-40 1=8 1
43 23630007 TUBE 2 e AT R (0. 36
4 23630007 TUBE B EmiT R 0. 16
15 23630007 TUEE LB TRE 0. 22
16 23630007 TUEE AL RE TR A 0.35
47 EASS00ROL00 CARLE BAND HE ¥]
48 10126803 01 TUBE HOLDER ML R 5 o ke 1
14 BTORO0A02E Y 01L TUBE i 0,12
50 40051503 ARM OTL TANE ASM. fify i AT £ F 1
51 BA320586000 OIL SIGHT WINDOW HE <1y
52 21345608 ARM 0TI TANK iy F1 9 <1y
53 SOLTT0401MZ CONNECTING SCEEW T AL ] £33
54 50115045107 CONNECTING SCREW 8 A o T 1y
55 CO2S 2000000 01l WICK e <. Ty
56 23630007 THUEE TR <0, 53
57 2O630007 TURE TR . 25
58 23630007 TUBE FLBTBHARE <0, 6
54 EAYSO0R0 100 CAELE BAND H+ ¢35




16. REAR AB1%F Hook components
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16. FEAS (14 Hook components

5 DR DESCRIPTION R g
| 21387055 THREAD TRIMMER HOOE ASM, oy |
2 Z13RT006 [NKER HOOK PN HE <1>
3 21334503 OUTER HOOK 4 ¢l
1 B1830563R04 INNER HOOK HOLDER B BEHI TR 413
5 21334206 NEEDLE HOLDER e €13
6 10722908 TENSION SPRING i H7 <1>
7 10112803 SCREW 5T <3
4 10723302 ADJUSTING SCREW HEE] <1
9 10723401 TENSION SPRING SETSCREW ] £1
10 22814008 SCREW BT (5
11 40079022 THREEAD TRIMMER HOOK ASM. i ] 1
12 40079895 INNER HOOK Wy iz 1
13 40079894 OUTER HOOK A4 {1y
14 40079897 INNER HOOK HOLDER HiEHE e A {1»
15 400THRGR NEEDLE HOLDER At <1y
16 4D0THRGE TENTION SPRING il <13
17 40079904 INNER HOOK HOLDER SETSCREW 8] €3>
18 400798494 ADJUSTING SCREW gt el
149 40079900 TENTION SPRING SETSCREW e <13
20 40079405 NEEDLE HOLDER SETSCREW 4] Lo/

— 4 —




17. M4 Belt cover & oil reservoir components

e I - L i DESCRIPLLON R Y i
1 91351457 DIL RESERVOIR ASM, PRLE 1
2 5561514405 SCREW 15/64-28 L=14 S4T15/64-28 L=14 1
3 S5T1108405P SCREW 11/64-40 L=7.8 ] 1
4 S55110740TP SCREW 11/61-10 L=6, § §RET11/64-4D 1L=6.3 1
5 401757949 011 POT IOTKT A L l
A 21379003 011 MANAGEMENT WASHER FIECHIE 3 1
T BR112220000 01L SEAL il 1
8 40025300 OIL POT il 1
Y SMA0314015E SCHEW M3X0.5 1=14 il T A AT |
11 NMEOI0001SC NIT M3 i3 i
11 LOTAB10] O1L REMOYING SETSCREW PACKING HEalELT R B
12 WPO3Z050150 WASHER M3 T 1
13 SK3Z4160150 WOOD SCREW D=2, 4 L=18 4T _ B
14 10755254 BELT COVER © ASM. (FOR TE) HE P SECH 4 (FIFOR TE) 1
15 10755205 BELT CONER C(TE] B RciHITIE 1
16 SKA4825005C WoOD SCREW D=4. 8 L=25 AME D=4 8 L=2.5 s
17 21351150 BELT COVER ASM. (RIGHT) A A A () 1
18 21351101 BELT COVER (RIGHT) AR () £1»
14 21351002 BELT COVER AUXILIARY PLATE i S B i <1y
0 21351200 RELT COVER (LEFT} BErE () l
21 DR232241F00 BELT COVER SUPPORT A BENr BT A 1
22 SS61530405P SCREW 15/64-28 L=30 HEET15/64-28 L=30 2
23 21345350 OIL TANK ASM. b ER 1
24 10727303 FILTER ikl % €15
25 10727204 E1ITER CAP Ity Ak {15
26 10753002 FILTER PLATE itk TR ab.
27 21345301 OIL TANK 5L & 1
28 21346804 COVER {LOWER) bR AL <1y
24 SMEO21000TE SCREW ik AR £8;
a0 NME0F000 TS0 WING NUT M5X0. 8 f TR 13
31 TANRO0TO4R0 RUBEER PLUG i £ i 3E <1
32 21346903 FILTER HEER O 17
33 21346705 COVER (REAR) i <13
34 21345509 FILTER CASE m 3% €13
13 BRAOHT TS0 (1] BESERVOIR MAGNET fitE <1
a6 10739204 FILTER PACKING e e A 1y

e W —




18 .DLER{4 (AJiE) DI mechanism (option) components

Sk it B iR fich 1 B DESCRIPTION B £ i
1 S571108405F SCREW 11/64-40 L=-T.R o] 2
2 PAZ20200100 TIG CVLINDER 1 i1 1
3 SMEO44002TP SCREW ol e 2
1 21438402 CYLYNDER CONNECTING SCREW FlE R S TMA 1
5 NMAOROT21SE NLT_MA [ Al 1
fi 21438502 MUTUAL VERTICAL LINK iEF 1
7 SDOG00403TP HINGE SCREW AT 1
8 SIGOOASATE SHOULDER SCREW a5 1
9 21438601 MUTUAL VERTICAL LINK SPASER R 1
10 SS6111610SE SCREW 11/64-40 L=16 R T a
11 21438700 MUTUAL VERTICAL LINK SUPPORT w N 1
12 5541108155P SCREW 11/64-40 L=8 4T11/64-40 1L=R 2
13 P I304065101 ELBOW UNION &XPT1/8 HiEL 1
14 PX015101000 MUFFLER HERER 1
15 HEOOZ85000C WIRE MAREK(4) 2. T ]
16 40024849 SRANGE SWITCH ASM. LR Ry ae FIINCE 1
17 21442603 SWITCH COVER Ji:i]i’ic‘iﬁ‘éﬁ £l
18 21442702 SWITCH CIRCUIT FITTING BASE i 1>
14 40024848 SRANGE SWITCH SUB(A) ASM. 40 e 1y
20 21 4424904) KEY TOF A A 21
21 21443007 KEY TOF B {&rt] <1
22 21443106 KEY Tap ¢ HrH e
23 214432035 KEY TOP D el €1
24 21443809 KEY TOP F HiHl €13
25 HYO03 5 4000% SPACER A AR 4>
26 IR RS NUT M3 353 3>
27 SL40306315C SCREW M3X6 gt >
28 21438106 STOPPER PLATE B o 1
29 4025036 KNEE SWITCH ASM. ey Ff 1
a0 40025035 KNEE SWITCH ASM. (LA 1 A
a1 MATROZ31TO0 DRIVING BAR TOOZ S =hFT €13
3z MATBO230T0 KENEE SWITCH SUPPORT BASE A [l e <2
13 5561512205P SCREW 15/64-28 L=11.3 WEAT €4
KL S571114105P SCREW 11/64-40 L=14 HRET €23
15 21437207 WINDOW PILATE F Jo B ]
a6 SEAG 100050 WOOD SCREW D=5, 1 L=40 AHELT 9
a7 21437306 WINDOW PLATE E PACKING iR 1
KL 21438205 UPPER FEED STOPPER PLATE Bt 7 1




19,2822 Thread stand components
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BE e MR G DESCRIPTIOM £ T 2 s £ o
1 22430358 THREAD STAND ASM. TREE R (D 1
2 ADDB2EAY SPOOL PIN ASM. ERnH <13
3 22031109 SPOOL RETAINER it zh e 423
4 22931000 SPOOL PIN £ 2
5 WS05 1 0002KN SPRING WASHER 20 e 2
[ NMEOS0001SE NUT M5 (3 493
7 22930705 THREAD GUIDE ARM JOINT WA Oy
B 29931406 SPOOL REST ROD RUBBER CAP s 1
G 29990507 SPOOL REST ARM £ fih e £1¥
10 22930408 SPO0L REST ROD UPPER =¥ £13
] 22931307 SPOOL REST ROD JOINT R <1
12 SMA0514055E SCREW M5 L=14 ST 2
13 NMGOS0001SE NUT M5 LI €2y
14 0304 SPOOL REST ROD LOWER Bt <1y
15 23530556 THREAD STANDING ARM ASM, i £ A 4B
16 22GA0G03 SPOOL REST CUSHLON £ ¥ T,
7 22030804 SPOOL REST g £2%
18 NMELBOS115E KUT M16X1.5 e 42y
19 WP1E126165E WASHER 16X30X2. 6 A €2
2 WS | 43202KE SPRING WASHER e <12
21 SMEDETA10SC SCRER MG L=16 gE] £
22 2E910059 THREAD GUIDE ARM ASM. L ER AT AL 1
23 13168109 THREAD GUIDE ARM N €1
L 13165208 THREAD GUIDE ARM BASE P e 7 <1
25 SM404100150 NUT M4%0. 7 i ] £
26 NMAO400025E SCREW M4 L=12 ) €2
i SM40412015C SCHEW M4 X 20 1] <Ly
24 SMA0420015C NUT W4X0.7 L ab] €1
29 NMBDAG02SE NUT MAXO. T LS iy
0 13157903 THREEAD GUIDE ARM LTEEH 4
31 131RBOO0 THREAD GUIDE BASE LOWER bk £l




20 WEEHBTEE (A[1E) Optional parts (additional spring for presser bar) companents
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R iR e e DESCRIPTION 485 R A i
1 21006507 ADJUST SCREW B i He 1
2 NSE110530SF  NUT 11/64-40 #ERE1]/64-40 1
3 21006408 ADJUST SCREW A i H ok 1
4 21342407 GUIDE SHAFT TE#F 1
5 21006002 ADJUST SPRING B T 3




21. 518 (F[1k) Suspension square (option) components

R BT R 0 DESCRIPTION P MR LT
1 MAH152010A0  RULER s 1
2 WPORZ10D165D  WASHER 6. 2X13X1 o 2
3 WSOG10002KN  SPRING WASHER 6. 1X12,2X1.5 it 3 4 2
4 5571516108F  SCREW 15/64-28 L=16 HRET 2

-




22, Mi{% Accessories parts components

_]— 2|_- _.fu\ frah 16
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S @ mEaae DESCRIPTION R MR Fh
1 21413158 ACCESSORY BAG ASM, bt fF e 4 1
2 22933006 SCREW DRIVER LARGE e T 1
3 BY113012000  WRENCH (GX10) T 1
4 MDFRXZTO0CO  NEW DEFRIX OIL NO.2{7000CC) AR 2T 1
a JIOBTOOOO00  OTLER il 1
i 40064512 RELAY CORD F ASM. ek 1
7 MI3517TB1602  NEEDLE 135¥17 #160-2 BLEI 1
] M13517B1202  NEEDLE 135X17 £120-2 EIRY 1
9 23032303 VINYL COVER LR 1
10 BE206012000  FELT CUSHION b e 4 1
11 BS209012000  RUBBER CUSHION B R dh 4
12 400792498 WRENCH AR T 1
13 40079080 INSTRUCTION MANUAL (REVISED) {5 11745 1
14 21334800 ALUMINUM BOBBIN WITH KNURL £ 1
15 21413257 RUBBER HINGE ASM, E iR 1
16 BR404352000  BELT COVER SUPPORT STUD FEdnER 2
17 EAYS00BOI00  CABLE BAND gk 3
18 21390307 FIXING KNIFE GAUGE IEHE 1
14 CMEOD100201  WEEE INFORMATION SHEET B s 1




1510VF B a3h46 B HIe &

Pk =l A Vs o A
1 HHEAGRT PA100150100 |
2 Sy QBEOE200ZTP 4
3 I HBIR S ]
4 R VR ]
5 FE A S T SDO7203315° 1
6 SR 21356605 |
fi NP 1
8 PR EE | SB0510021P 1
Y “EHGHHEHE PR ] 21356704 1
10 Ao P 304065102 2
11 | FE R rEERAE (BD ]

12 | AfHEERTEAREE U5 |
13 | BT S g SS61510408P 4







75 AR Y E RS o il
1 & |
2 ) J 1T A 1
3 [ 3k 4 7S FRIRET MEX20 2
1 Bh 714 5 1
5 Y geh e M55 6
f 1 B 2 2
EEHhEE) HK1014 (GB/T2900) 2
8 £ f6] 1
9 1 I E 1
10 R |
11 et 59 M4X5 9
12 JI5EBp 1
13 B ] W3X11 ]
14 [ A Sk 9 /S FRAEET MAXS 5
15 &) T1 A8 1
16 RIS ekl 53l M5XS 2
17 [BlE L S R E] M3XG |
1§ zhJ] 1
19 ER AR 12
20 MR KOS1108 o
21 | HBZe BT T SRR T SM11/64-T40 4
22 KIEH ]
23 $ 0 ORI l
24 K E AR l
25 12 B JE R |
26 [ A 2L N /S AR ERET M4X12 5
27 . 7S R ET M5X10 3
28 LA |
29 ] S 45 1
30 [ A 3k P s R ET M5 X 40 |
31 BT IR L
32 14 1 1
33 L 1
34 7y R R M5 1
35 I 1
36 SR A |
37 L 1
98 i ) M )
29 A 3L oS R ET M3X12 2
40 BT Sk P 7S f BT MAX40 |
41 LA ]
42 [ Sk P 7 R T MAX20 4
13 L 1
14 1T ]
45 48 |
46 (g0 e sl 1
47 AR K30X34X13 ]




18 B SM1/4"XT40-6 2
49 CIPATEE 5 1
50 a8 Y l
a5l A K9X12X10 1
52 HLEET SM11/64-T40L=7. 8 &
53 b 325 A Al | 1
24 RS d 14, 72X b 20X12 2
35 T 1
56 EE |
57 EESKETEEN 1
58 4l 1
59 e 21 ]
60 i 7 H B (Hmm) 1
61 b B (Hmm) ]
R £ 45 (5mm) 1
63 & 7] |
64 JE T8k 1
65 [ AE Sk N 7S FHE ] M3X10 2
fifi =% (5mm) |
67 SENIT KR 1
6 41 HE#R 1
69 -k |
70 PLEH B8] SM9/64-T40X3. 5 |
71 i 1
72 W] M4X10 1
73 BEET SM1/8-T401 =7 2









